
Lawrence Berkeley National Laboratory
LBL Publications

Title
Characterizing manufacturing wastewater in the United States for the purpose 
of analyzing energy requirements for reuse

Permalink
https://escholarship.org/uc/item/3bh6j7pv

Journal
Journal of Industrial Ecology, 25(5)

ISSN
1088-1980

Authors
Fuchs, Heidi
Rao, Prakash

Publication Date
2021-10-01

DOI
10.1111/jiec.13121
 
Peer reviewed

eScholarship.org Powered by the California Digital Library
University of California

https://escholarship.org/uc/item/3bh6j7pv
https://escholarship.org
http://www.cdlib.org/


This work was supported by the Assistant Secretary for Energy Efficiency and Renewable Energy, 
Advanced Manufacturing Office, of the U.S. Department of Energy under Lawrence Berkeley 
[...]
feasibility concerns, scarce training and information, difficulties of managing different waste 

streams and treatment byproducts, and an economic environment that favors rapid return on 

capital investments while source water is generally available at extremely low prices or for free, 

if self-supplied. However, while most companies consider the cost of water to be only the price 

they pay to a utility for that water, the true cost is commonly two to three times what most 

companies anticipate, because it accounts for pumping, treating, moving, heating, cooling, and 

using water in operations (BIER, 2020).  Several sources discuss the need for more 

comprehensive planning tools and economic analyses that account for the full range of water 

reuse benefits (Lazarova et al., 2001, Oppenheimer et al., 2016, Moore and Buzby, 2017, BIER, 

2020).  

 

2.1.4 Energy Requirements for Treatment 



 10 

A physics-based understanding of the energy requirements for treating manufacturing 

wastewater would be useful as it would provide benchmarks for developing and assessing 

treatment technologies/processes; they are likely a function of input water quality, needed quality 

for reclaimed water, and flow rates. Two recent papers on minimum energy requirements for 

treating saline water are suggestive of how energy consumption for manufacturing water reuse 

could be estimated theoretically. As summarized in Rao et al. (2016), a thermodynamic 

minimum energy requirement to desalinate pure water from saline water is well established. 

These minimum energy requirements are a function of certain parameters like temperature, 

salinity, the constituents in the water, water recovery rate, and the amount of constituents 

removed. Similarly, Ahdab et al. (2018) estimate minimum energy requirements for desalination 

of brackish groundwater desalination within the United States. They show that the least work of 

separation depends upon the water recovery variable and some proxy variable for the 

composition of the water (i.e., TDS, specific conductance, ionic strength, or molality). They also 

establish that brackish groundwater with similar TDS concentrations can nevertheless require 

different amounts of energy depending on their specific chemical compositions.  

Next, we broaden the focus to consider what is known about wastewater contaminants 

and water quality requirements for reuse.   

 

2.2 Review and Limitations of Publicly Available Data on Wastewater Contaminants 

Our literature review uncovered a lack of nationally representative data on manufacturing 

wastewater characteristics, especially directly after water-using processes that might benefit from 

reusing water after some treatment.  However, a comprehensive analysis of the economic, 

resilience, and environmental benefits of on-site reuse—in concert with estimating the additional 



 11 

energy needed—requires a good understanding of the contaminants occurring in various 

manufacturing wastewater streams. In the absence of fit-for-purpose data, we turned to 

evaluating publicly available EPA wastewater guidelines, permits, and data as potentially useful 

information. This section summarizes EPA’s wastewater discharge permits.  Our goal was to 

explore EPA data to characterize manufacturing wastewaters for the purposes of analyzing 

energy requirements for treatment and assess whether they are representative of U.S. 

manufacturing facilities. In turn, this would facilitate identifying contaminants, processes, and 

sectors that are good targets for economically beneficial on-site reuse. EPA’s Industrial Effluent 

Guidelines were also evaluated for use in this analysis as well, but ultimately could not be 

leveraged; for more detail, see the SI.  

EPA maintains two relevant national databases of industrial wastewater discharges under 

its NPDES permit program, which began in 1972 under the Clean Water Act. NPDES permits 

allow facilities to discharge stipulated amounts of contaminants into receiving waters, with 

permit renewal required at least every five years. EPA’s Integrated Compliance Information 

System - NPDES (ICIS-NPDES) contains Discharge Monitoring Report (DMR) and Toxics 

Release Inventory (TRI) data, accessible through the Water Pollutant Loading Tool (EPA, 

2020a,c).  

DMR data cover “major” industrial and municipal dischargers in all point source 

categories that emit effluent directly to receiving waters (e.g., lakes, streams). The regulatory 

definition of “major facility” is “any NPDES ‘facility or activity’ classified as such by the 

Regional Administrator, or, for ‘approved State programs,’ the Regional Administrator in 

conjunction with the State Director” (40 CFR § 122.2). Based on our review, one national 

definition of a major industrial facility does not exist; for more detail, see the SI.  



 12 

TRI reporting is limited to industrial facilities in the manufacturing, electric power 

generation, and mining sectors that use a TRI-listed chemical in quantities exceeding annual 

threshold levels and also employ at least 10 full-time equivalent employees. TRI-listed chemicals 

for each reporting year are available online6; currently, this list comprises 33 categories and 755 

individual chemicals.  

Other potentially relevant data are those collected under the National Pretreatment   

Program (NPP), which governs commercial and industrial facilities discharging to publicly 

owned treatment works (POTWs), or municipal wastewater treatment plants. In the early 1980s, 

EPA found up to one third of priority pollutants entering U.S. waters stemmed from industrial 

releases into public sewers (NRC, 2012). The General Pretreatment Regulations of the NPP 

promulgated by EPA in 1983 require POTWs to establish local pretreatment programs that 

enforce national pretreatment standards as well as any more stringent local requirements. Today, 

NPP is implemented as a partnership between EPA, states, and POTWs. At the time of writing, 

NPP data were available only as paper files or scanned PDFs at individual permitting authority 

levels (i.e., 36 individual states as well as EPA regions), instead of being available nationally in a 

consistent electronic format. These data could in theory be manually collated via a very labor-

intensive process involving requests to individual permitting authorities, which is outside the 

scope of this paper. The three datasets introduced here are further summarized in Table 1.  

Table 1: Summary of U.S. Environmental Protection Agency (EPA) data sources for manufacturing 

wastewater 

Data source Who reports? What is reported? 

What is not 

reported? Status 

Discharge 

Monitoring 

Report (DMR) 

Over 60,000 industrial 

and municipal facilities 

discharging directly to 

receiving waters 

Any pollutant discharged to 

receiving water that 

facilities are required by 

permit to monitor 

Discharges from 

“minor” 

dischargers; 

releases to POTWs 

 

Publicly 

available 

 

 
6 https://www.epa.gov/toxics-release-inventory-tri-program/tri-listed-chemicals. Last accessed February 5, 2020.  

https://www.epa.gov/toxics-release-inventory-tri-program/tri-listed-chemicals


 13 

Toxics Release 

Inventory (TRI) 

Industrial facilities that: 

discharge to POTWs, 

have >10 employees, 

exceed reporting 

minimum 

Toxic pollutants listed on 

the TRI-list (692 individual 

chemicals and categories) 

 

Common 

contaminants (e.g., 

BOD, TSS); 

volumes 

 

 

Publicly 

available 

 

National 

Pretreatment 

Program (NPP) 

Industrial & commercial 

facilities  discharging to 

POTWs that: 

• Make up ≥5% of 

POTW capacity, 

and/or 

• Exceed 25,000 gpd  

• Toxics (defined in CFR 

401.15) 

• Conventional 

pollutants: BOD, TSS, 

fecal coliform, pH, oil 

and grease 

• Non-conventional 

pollutants 

 

Unknown (see last 

column) 

 

 

Not currently 

available in a 

consistent 

electronic 

format 

 

2.3 Water Quality Requirements for Reuse 

A good understanding of process water quality requirements is necessary to determine 

effluent treatment requirements for reuse and their associated energy consumption. Our literature 

review uncovered little comprehensive sector-specific data on water quality requirements for 

process water reuse. Table 2 synthesizes information from the two most comprehensive sources 

available, for five separate manufacturing sectors. Rommelman et al. 2004 identified these 

sectors as those capable of using large volumes of reclaimed water year-round. Because quality 

needs are process-dependent, this table should be interpreted as broader guidance instead of 

specific goals for treatment for every process within listed sectors. As will be shown in Section 

4, its listing of relevant contaminants by sector is not exhaustive. Where requirements differed 

between the two references, the table displays a range rather than a single value. Standing 

outside of industry-specific requirements are those for cooling and boiler feed water, also shown 

in Table 2.



 14 

Table 2: Summary of water quality requirements for reclaimed manufacturing water (values in mg/L except color [color units] and pH) from 

DOI (1981) & Rommelmann et al. (2004); where values differed between references, table displays a range to be consistent with both  

Contaminant 

Process water by manufacturing subsector 

Recirculating 

cooling 

systems 

Boiler feedwater, by pressure* 

Chemical 

Petroleum 

& coal 

products 

Primary 

metals 

Pulp & 

paper Textiles 

Low  

(<150 psig) 

Intermediate 

(150–700 

psig) 

High  

(>700 psig) 

Metals 

Calcium (Ca) 68 75 — 20 — 50 — 0.4 0.01 

Copper (Cu) — 0.05 — — 0.01–0.05 — 0.5 0.05 0.05 

Iron (Fe) 0.1 1.0 — 0.1–1.0 0.1–0.3 0.5 1 0.3 0.05 

Magnesium (Mg) 19 30 — 12 — — — 0.25 0.01 

Manganese (Mn) 0.1 — — 0.05–0.5 0.01–0.05 0.5 0.3 0.1 0.01 

Others 

Chloride (Cl) 500 300 500 200–1,000 — 500 — — — 

Bicarbonate (HCO3) 128 480 — — — 25 170 120 48 

Nitrate (NO3) 5 10 — — — — — — — 

Silica (SiO2) 50 60 — 50 — 50 30 10 0.7 

Sulfate (SO4) 100 600 — — — 200 — — — 

Dissolved solids 

(TDS) 
1,000 1,000 1,500 100 100 500 700 500 200 

Suspended solids 

(TSS) 
5 10 3,000 10 5 100 10 5 0.5 

Hardness (CaCO3) 250 350 1,000 100–475 25 130–650 350 1.0 0.07 

Alkalinity (CaCO3) 125 500 200 — — 20–350 350 100 40 

Color 20 25 — 10–30 5 — — — — 

pH 5.5–9.0 6.0–9.0 5.0-9.0 4.6–10.0 6.0–8.0 6.9–9.0 7.0-10.0 8.2-10.0 8.2-9.0 
*For requirements for narrower pressure ranges, refer to EPA (2012), which uses 2005 data from the American Boiler Manufacturers Association 



 15 

2.4 Review of Technology Options 

In 2018, EPA published the Industrial Water Treatment Technology Database (IWTT) 

(EPA, 2020b). IWTT provides technology performance data on pilot- or full-scale systems that 

treat industrial wastewater, stemming from sources meeting data quality requirements for 

accuracy, reliability, representativeness, and reasonableness.7 As of July 2020, it contained 199 

references from peer-reviewed journals, conference proceedings, and government reports. 

Reported performance data include influent and effluent concentrations as well as removal 

efficiency; an abstract and summarized findings are present for each reference. Information on 

energy requirements is not included. The IWTT identifies 40 different individual treatment 

technologies used to treat manufacturing wastewater (NAICS 31–33). Those listed most 

frequently, in descending order, are flow equalization (n=27), micro- and ultra-membrane 

filtration (n=20), chemical precipitation (n=13), clarification (n=13), bag and cartridge filtration 

(n=11), membrane bioreactor (n=11), mechanical pre-treatment (n=9), aerobic biological 

treatment (n=7), oil/water separation (n=7), electrocoagulation (n=6), reverse osmosis (n=6), and 

UV (n=5). For the full list, refer to Table S1-2 in the SI.  

Real-world applications of these technologies are found in individual case studies and 

papers focusing on single technologies. Taking a wider view, Kim et al. (2008) present reuse 

applications for automobile manufacturing, meat processing, breweries and beverages, paper 

mills, and metal plating industries, while including short case studies spanning wafer fabrication 

(Singapore), aluminum can manufacturing (U.S.), precision glass (South Korea), a piggery 

(Australia), and the steel industry (South Korea). In addition, Moore and Buzby (2017) feature 

case studies in aerospace, automotive, flat glass, food and beverage, paint and coatings, and 

 
7 These criteria are further explained at https://watersgeo.epa.gov/iwtt/about.  

https://watersgeo.epa.gov/iwtt/about


 16 

pharmaceuticals and chemicals manufacturing, although these summaries generally do not 

address energy costs of water reuse. Finally, the BIER recently created a decision guide for 

organizations considering implementing reuse projects that covers unique considerations for on-

site industrial reuse (excluding energy requirements), suggesting that water reuse technology 

development is rapidly advancing, with viable options that did not exist even a few years ago 

(BIER, 2020). 

 

METHODS 

Here we develop an inequality that can be used to estimate when manufacturing 

wastewater reuse is energy beneficial compared to freshwater utilization. To evaluate this 

inequality to the extent possible, we identify datasets (EPA DMR and TRI, summarized in Table 

1) that help characterize typical contaminants in manufacturing wastewater discharge, which 

affect the energy required for reuse. 

 

3.1 Energy Balance 

To study the energy tradeoffs of on-site water reuse from a lifecycle perspective, we propose a 

theoretical analytical framework comparing the energy required for single use of water to that for 

on-site reuse. Our aim was to develop a simple quantitative metric that answers the following: 

For a given manufacturing facility/process, when is it energy beneficial to implement on-site 

water reuse to replace single use of water (i.e., energy required for on-site reuse is less than the 

embedded energy of new water)? Such a metric can help manufacturers and the research 

communities supporting them identify the energy implications of reuse from a lifecycle 

perspective. Note that this framework ignores energy required to use the water within the facility 



 17 

(e.g., circulating pumps) because these energy requirements will be the same whether the water 

is used once or reused.  

 The energy requirement for a single use of water per unit volume (Etot,single use) is a 

function of the energy required to bring clean water to a manufacturing facility and safely 

discharge it after use. It can be calculated using Equation 1: 

𝐸𝑡𝑜𝑡,𝑠𝑖𝑛𝑔𝑙𝑒 𝑢𝑠𝑒 = 𝐸𝑤,𝑒𝑥 + 𝐸𝑤,𝑡𝑟 + 𝐸𝑤,𝑑𝑖𝑠𝑡 + 𝐸𝑤𝑤𝑡,𝑐𝑜𝑚𝑝 + 𝐸𝑤𝑤𝑡,𝑐𝑜𝑛 + 𝐸𝑤𝑤𝑡,𝑡𝑟 + 𝐸𝑤𝑤𝑡,𝑑𝑖𝑠  

Equation 1 

Where: 

Ew,ex  = energy per unit volume for freshwater extraction to off-site water treatment plant; dependent on 

source water characteristics such as: depth to water (zero for surface water sources), conveyance 

distance, pipe friction factor and diameter, volume flow rate, and other parameters 

Ew,tr  = energy per unit volume for freshwater treatment to clean (e.g., potable, recycled) water 

requirements; dependent on treatment characteristics, such as:  quantity and types of contaminants 

needing to be removed, volume flow rate, temperature, pH, and other parameters 

Ew,dist  = energy for clean water distribution to manufacturing facility; dependent on water distribution 

system characteristics, such as: elevation gain to facility, distance to facility, pipe friction factor 

and diameter, volume flow rate, and other parameters 

Ewwt,comp = energy for treating wastewater onsite to meet compliance requirements before sending to 

municipal wastewater plant; dependent on characteristics of the treatment process, such as: energy 